
MODEL T24463/T24464
6" BENCH GRINDERS

OWNER'S MANUAL
(For models manufactured since 01/12)

WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE
 OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.
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This manual provides critical safety instructions on the proper setup, 
operation, maintenance, and service of this machine/tool. Save this 
document, refer to it often, and use it to instruct other operators. 

Failure to read, understand and follow the instructions in this manual 
may result in fire or serious personal injury—including amputation, 
electrocution, or death.

The owner of this machine/tool is solely responsible for its safe use. 
This responsibility includes but is not limited to proper installation in 
a safe environment, personnel training and usage authorization, 
proper inspection and maintenance, manual availability and compre-
hension, application of safety devices, cutting/sanding/grinding tool 
integrity, and the usage of personal protective equipment.

The manufacturer will not be held liable for injury or property damage 
from negligence, improper training, machine modifications or misuse.

Download from Www.Somanuals.com. All Manuals Search And Download.



Table of Contents
INTRODUCTION ............................................... 2

SECTION 1: SAFETY ....................................... 5

SECTION 2: POWER SUPPLY ........................ 8

SECTION 3: SETUP ....................................... 10

SECTION 4: OPERATIONS ........................... 16

SECTION 5: ACCESSORIES ......................... 20

SECTION 6: MAINTENANCE ......................... 21

SECTION 7: SERVICE ................................... 22

SECTION 8: WIRING ...................................... 23

SECTION 9: PARTS ....................................... 26

WARRANTY & RETURNS ............................. 33

Download from Www.Somanuals.com. All Manuals Search And Download.



INTRODUCTION

Machine Description

your machine may not exactly match the
manual

www.grizzly.com

Manual Accuracy Contact Info
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Figure 2. 

Identification

To reduce the risk of 
serious injury when using 
this machine, read and 
understand this entire 
manual before beginning 
any operations.
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Model Number T24463 T24464
Product Dimensions

 

Shipping Dimensions

Electrical

Main

Motor

Other

MODEL T24463, T24464
6" Bench Grinders

Machine Data Sheet
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For Your Own Safety, Read Instruction 
Manual Before Operating this Machine

The purpose of safety symbols is to attract your attention to possible hazardous conditions. 
This manual uses a series of symbols and signal words intended to convey the level of impor-
tance of the safety messages. The progression of symbols is described below. Remember that 
safety messages by themselves do not eliminate danger and are not a substitute for proper 
accident prevention measures.

WEARING PROPER APPAREL.

HEARING PROTECTION.

MENTAL ALERTNESS. 

OWNER’S MANUAL.

EYE PROTECTION.

HAZARDOUS DUST. 

Indicates a potentially hazardous situation which, if not avoided, 
MAY result in minor or moderate injury. It may also be used to alert 
against unsafe practices.

Indicates a potentially hazardous situation which, if not avoided, 
COULD result in death or serious injury.

Indicates an imminently hazardous situation which, if not avoided, 
WILL result in death or serious injury.

This symbol is used to alert the user to useful information about 
proper operation of the machine.NOTICE

Safety Instructions for Machinery

SECTION 1: SAFETY
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DISCONNECTING POWER SUPPLY.

APPROVED OPERATION.

DANGEROUS ENVIRONMENTS. 

ONLY USE AS INTENDED.

USE RECOMMENDED ACCESSORIES.

CHILDREN & BYSTANDERS. 

REMOVE ADJUSTING TOOLS.

SECURING WORKPIECE.

FEED DIRECTION.

FORCING MACHINERY.

GUARDS & COVERS.

NEVER STAND ON MACHINE.

STABLE MACHINE. 

AWKWARD POSITIONS.

UNATTENDED OPERATION. 

OFF

MAINTAIN WITH CARE.

CHECK DAMAGED PARTS.

MAINTAIN POWER CORDS. 

EXPERIENCING DIFFICULTIES. 
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Additional Safety Instructions for Grinders
WHEEL FLANGES.

EYE, FACE, & LUNG PROTECTION. 

SIDE & TOP GRINDING.

HAND & WHEEL CONTACT.

STARTING GRINDER.

ON

SAFE MOUNTING & WORK AREA. 

RING TEST. 

WHEEL SPEED RATING. 

SPARK DEFLECTOR.

TOOL REST.

No list of safety guidelines can be complete. 
Every shop environment is different. Always 
consider safety first, as it applies to your 
individual working conditions. Use this and 
other machinery with caution and respect. 
Failure to do so could result in serious per-
sonal injury, damage to equipment, or poor 
work results.

Like all machinery there is potential dan-
ger when operating this bench grinder. 
Accidents are frequently caused by lack of 
familiarity or failure to pay attention. Use 
this bench grinder with respect and caution 
to lessen the possibility of operator injury. If 
normal safety precautions are overlooked or 
ignored, serious personal injury may occur.
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SECTION 2: POWER SUPPLY

Availability

Electrocution, fire, or 
equipment damage may 
occur if machine is not 
correctly grounded and 
connected to the power 
supply.

Full-Load Current Rating

Full-Load Current Rating at 120V .... 2.1 Amps
For your own safety and protection of 
property, consult an electrician if you are 
unsure about wiring practices or electrical 
codes in your area.

Note: The circuit requirements listed in this man-
ual apply to a dedicated circuit—where only one 
machine will be running at a time. If this machine 
will be connected to a shared circuit where mul-
tiple machines will be running at the same time, 
consult a qualified electrician to ensure that the 
circuit is properly sized for safe operation.

Circuit Requirements

Nominal Voltage ........................................ 120V
Cycle ..........................................................60 Hz
Phase ........................................... Single-Phase
Power Supply Circuit ......................... 15 Amps

Serious injury could occur if you connect 
the machine to power before completing the 
setup process. DO NOT connect to power 
until instructed later in this manual.
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Extension Cords

Minimum Gauge Size ...........................16 AWG
Maximum Length (Shorter is Better).......50 ft.

Grounding & Plug Requirements

Figure 3. 

5-15 PLUG

GROUNDED
5-15 RECEPTACLE

SHOCK HAZARD!
Two-prong outlets do not meet the grounding 
requirements for this machine. Do not modify 
or use an adapter on the plug provided—if 
it will not fit the outlet, have a qualified 
electrician install the proper outlet with a 
verified ground.
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SECTION 3: SETUP

This machine presents 
serious injury hazards 
to untrained users. Read 
through this entire manu-
al to become familiar with 
the controls and opera-
tions before starting the 
machine!

 please call us immediately 
at (570) 546-9663 for advice. 

Otherwise, filing a freight claim can be difficult.

Unpacking

SUFFOCATION HAZARD!
Keep children and pets away 
from plastic bags or packing 
materials shipped with this 
machine. Discard immediately.

Description Qty

Needed for Setup

Wear safety glasses dur-
ing the entire setup pro-
cess!
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Inventory

NOTICE
If you cannot find an item on this list, care-
fully check the machine and the packaging 
materials. Some of these items may be pre-
installed for shipping or become misplaced 
during unpacking.

Box 1: (Figure 5) Qty
A. 

B. 
C. 
D. 
E. 
F. 
G. 
H. 
I. 
J.  

Model T24464 Inventory

Box 1: (Figure 4) Qty
A. 

B. 
C. 
D. 
E. 
F. 
G.  
H. 
I. 
J. 

Model T24463 Inventory

Figure 5. 

Figure 4. 
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Weight Load

Space Allocation
Physical Environment
Electrical Installation
Lighting

Site Considerations

Figure 6.

Weight Load
Machine Data Sheet

Space Allocation

See below for required space allocation.

Physical Environment

Electrical Installation

Lighting
Children or untrained people 
may be seriously injured by 
this machine. Only install in an 
access restricted location.
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Mounting

Workbench

Figure 9.

Surface Mounting

Workbench

Figure 8.

Through Mounting

Through Mount with Rubber Feet

Workbench

Figure 7.
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Assembly

Figure 10

Tool Rest Adjustment

Inventory
Page 11

Figure 10

Figure 10

Figure 11. 

Note: The tool rests on Model T24464 attach 
using (1) M6-1 knob and (1) M6-1 x 14 carriage 
bolt.

Figure 
11

Spark Deflector Adjustment

Figure 12. 

Some grinding wheels must be replaced 
before the spark deflector or the tool rest 
reach their final adjustment. As the diam-
eter of a grinding wheel is reduced, so is 
the available surface speed. Grinding under 
these conditions can lead to faster abrasive 
loss and poor grinding results. Always fol-
low the wheel manufacturer's directions.

NEVER grind without the tool rest in place 
and properly positioned. "Free hand" grind-
ing or too large of a gap between the wheel 
and the tool rest increases the risk of kick-
back, which may lead to serious injury.
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Power Connection

Connecting Power

Figure 13. Connecting power.

1. OFF

2.

Disconnecting Power

Figure 14. Disconnecting power.

1. OFF

2.

5. OFF

Test Run

Troubleshooting Page 22

To test run the machine:

1.

2.

3.

4.
ON
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SECTION 4: OPERATIONS

To complete a typical operation, the 
operator does the following:

1.

2.

3.

4.

5.

6.

7.
OFF

8.

9.

10.

11.

12.

13.

not

To reduce the risk of 
serious injury when using 
this bench grinder, read 
and understand this entire 
manual before operating.

Damage to your eyes, lungs, and ears could 
result from using this machine without prop-
er protective gear. Always wear safety gog-
gles, a face shield, and a respirator when 
operating this machine.

Loose hair and cloth-
ing could get caught in 
machinery and cause seri-
ous personal injury. Keep 
loose clothing and long 
hair away from moving 
machinery.

Operation Overview
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Wheel Selection

The basic format for wheel numbering is:

Prefix

Abrasive Types

Grit Size

Grade

Bond Type

Note: There may be other numbers inserted that 
have meaning for a particular type of wheel. Refer 
to the manufacturer’s technical data for a com-
plete explanation.

Before grinding, inspect all 
workpieces for the following:

Hard Workpiece:

Soft Workpiece:

Flexible/Unstable Workpiece:

Loose Parts: 

Strength:

DO NOT use this grinder with a liquid cool-
ing system required for wet grinding wheel 
operations. The electrical system is not 
waterproof. Ignoring this warning can lead 
to electrocution or machine damage.
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Wheel Inspection

Visual Inspection

Ring Test

To perform a Ring Test:

1.

2.

3. Figure 15

Note: Finding the exact spot to tap will take 
several attempts.

Figure 15.

4.

5.

Wheel Dressing

Page 20 

For Model T24464:

For Model T24463:
1. ON

2.  

3. 

4. OFF

5. 
Page 14

Always adjust the tool rest and spark deflec-
tor after dressing or replacing the grind-
ing wheel. Failure to do so could lead to 
workpiece kickback and injury.
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ALWAYS visually inspect and perform a 
“ring test” on a wheel before assembly. DO 
NOT use damaged wheels!

Wheel Removal & 
Installation

Safety Section

To remove and install a grinding wheel:

1.

2.

3.
Figure 4

4.

Note: The spindle on the left side of the machine 
has left hand threads. Turn it clockwise to 
loosen.

5.

Figure 17.

6.

Figure 17

NEVER assemble a grinding wheel on the 
arbor without paper or fiber discs between 
the wheel and the flange. Not using the 
discs can put stress on the wheel, causing 
it to crack and possibly fall apart. 

7.
Figure 17

8.
ON

Troubleshooting 
Page 22Figure 16.
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SECTION 5: ACCESSORIES

Aluminum Oxide Grinding Wheels -Type 1
Model G7408—6" x 3⁄4" (1⁄2" Bore) 24 Grit
Model G7409—6" x 3⁄4" (1⁄2" Bore) 36 Grit
Model G7410—6" x 3⁄4" (1⁄2" Bore) 46 Grit
Model G7411—6" x 3⁄4" (1⁄2" Bore) 60 Grit

Silicon Carbide Grinding Wheel
Model G1981—6" x 3⁄4" (1⁄2" Bore) 120 Grit

G7408
G7409
G7410
G7411

Steel Wire Wheels
Model G8765—Knotted Steel Wire Wheel 
 6" x 1" (1⁄2" Bore) 0.020" Wire Dia.

Model G8762—Brass Coated Wire Wheel 
 6" x 1" (1⁄2" Bore) 0.0125" Wire Dia.

G1981 G8765
G8762

Figure 20

Figure 18 Model H5944—#0 Wheel Dresser
Model H5945—#1 Wheel Dresser
Model H5946—#2 Wheel Dresser

21

H5891—1⁄2 Carat Diamond Dresser
H5892—3⁄4 Carat Diamond Dresser

Figure 19. 
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SECTION 6: MAINTENANCE

Always disconnect power 
to the machine before 
performing maintenance. 
Failure to do this may 
result in serious person-
al injury.

Schedule

Wheel Inspection Page 18 

Grinding Wheels

Page 18 

Wheel Dressing

Replacing Light Bulb
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Note: Please gather the serial number and manufacture date of your machine before calling.

SECTION 7: SERVICE

Troubleshooting
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SHOCK HAZARD. 

MODIFICATIONS.

WIRE CONNECTIONS.

CIRCUIT REQUIREMENTS. 

 

WIRE/COMPONENT DAMAGE.

MOTOR WIRING. 

CAPACITORS/INVERTERS.

EXPERIENCING DIFFICULTIES. 

Wiring Safety Instructions

The photos and diagrams 
included in this section are 
best viewed in color. You 
can view these pages in 
color at www.grizzly.com.

Note: Please gather the serial number and manufacture date of your
machine before calling. This information can be found on the main machine label.

SECTION 8: WIRING
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READ ELECTRICAL SAFETY 
ON PAGE 23!

120 VAC
5-15 Plug

T24463 Wiring
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READ ELECTRICAL SAFETY 
ON PAGE 23!

120 VAC
5-15 Plug

T24464 Wiring
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T24463 Breakdown

SECTION 9: PARTS
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T24463 Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PS54M PHLP HD SCR M5-.8 X 45 36 PT24463036 WIRE WHEEL 6 X 3/4 X 1/2
2 PT24463002 LEFT WHEEL COVER 37 PT24463037 LOCK NUT 16MM
3 PN09M HEX NUT M12-1.75 38 PTLW01M EXT TOOTH WASHER 4MM
4 PT24463004 WHEEL FLANGE 39 PS07M PHLP HD SCR M4-.7 X 8
5 PT24463005 WHEEL 6 X 3/4 X 1/2 36-GRIT 40 PT24463040 RIGHT GUARD 
6 PS09M PHLP HD SCR M5-.8 X 10 41 PT24463041 CORD GROMMET
7 PT24463007 LEFT GUARD 42 PT24463042 CAPACITOR 8M 300V
8 PT24463008 SPARK DEFLECTOR 43 PT24463043 CAPACITOR SUPPORT
9 PW02M FLAT WASHER 5MM 44 PLW02M LOCK WASHER 4MM
10 PS05M PHLP HD SCR M5-.8 X 8 45 PT24463045 WHEEL DRESSING TOOL
11 PT24463011 LEFT SAFETY SHIELD ARM 46 PT24463046 LAMP NECK
12 PT24463012 ARM BRACKET 47 PT24463047 MAIN HOUSING
13 PW01M FLAT WASHER 8MM 48 PT24463048 POWER CORD 16AWG 3W 5-15 78"
14 PB84M HEX BOLT M8-1.25 X 14 49 PT24463049 CORD GRIP
15 PCB22M CARRIAGE BOLT M6-1 X 16 50 PN02M HEX NUT M10-1.5
16 PT24463016 SAFETY SHIELD BRACKET 51 PTLW08M EXT TOOTH WASHER 10MM
17 PW05M FLAT WASHER 4MM 52 PT24463052 SWITCH PLATE
18 PS38M PHLP HD SCR M4-.7 X 10 53 PT24463053 SWITCH KTL T85 120V 
19 PS120M PHLP HD SCR M5-.8 X 124 54 PN04M HEX NUT M4-.7
20 PT24463020 RIGHT SAFETY SHIELD ARM 55 PS56M PHLP HD SCR M4-.7 X 16
21 PT24463021 END BELL 56 PW05M FLAT WASHER 4MM
22 PN03M HEX NUT M8-1.25 57 PT24463057 RUBBER FOOT
23 PT24463023 DISC SPRING 58 PT24463058 COOLANT TRAY
24 P6202ZZ BALL BEARING 6202ZZ 59 PT24463059 BOTTOM PLATE
25 PT24463025 STATOR 60 PT24463060 RIGHT TOOL REST
26 PT24463026 ROTOR 61 PW05M FLAT WASHER 4MM
27 PN06M HEX NUT M5-.8 62 PLW02M LOCK WASHER 4MM
28 PLW01M LOCK WASHER 5MM 63 PT24463063 LIGHT BULB 120V 10W BAS25 INC
29 PT24463029 LEFT TOOL REST 64 PT24463064 LAMP ASSEMBLY
30 PT24463030 SAFETY SHIELD 65 PT24463065 WHEEL DRESSING TOOL BASE
31 PB192M HEX BOLT M8-1.25 X 8 66 PW04M FLAT WASHER 10MM
32 PLW01M LOCK WASHER 5MM 67 PLW03M LOCK WASHER 6MM
33 PW03M FLAT WASHER 6MM 68 PS05M PHLP HD SCR M5-.8 X 8
34 PN01M HEX NUT M6-1 69 PT24463069 RIGHT WHEEL COVER
35 PT24463035 NUT M12-1.75 70 PS102M PHLP HD SCR M5-.8 X 50
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T24464 Breakdown
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T24464 Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PB84M HEX BOLT M8-1.25 X 14 26 PT24464026 SWITCH KTL T85 120V
2 PW01M FLAT WASHER 8MM 27 PT24464027 SWITCH PLATE
3 PT24464003 BRACKET 28 PS07M PHLP HD SCR M4-.7 X 8
4 PT24464004 LEFT SAFETY SHIELD SUPPORT 29 PT24464029 BOTTOM PLATE
5 PT24464005 PLATE SAFETY SHIELD ASSY 30 PS05M PHLP HD SCR M5-.8 X 8
6 PT24464006 STAR KNOB M6-1 6PT 31 PT24464031 RUBBER FOOT
7 PT24464007 LEFT TOOL REST 32 PT24464032 R CAPACITOR 8M 300V
8 PN06M HEX NUT M5-.8 33 PT24464033 CAPACITOR SUPPORT
9 PT24464009 LEFT WHEEL GUARD 34 PN09M HEX NUT M12-1.75
10 PT24464010 CARRIAGE BOLT M6-1 X 14 35 PT24464035 RIGHT WHEEL COVER
11 PS09M PHLP HD SCR M5-.8 X 10 36 PT24464036 WHEEL 6 X 3/4 X 1/2 60-GRIT
12 PT24464012 SPARK DEFLECTOR 37 PT24464037 RIGHT WHEEL GUARD
13 PS09M PHLP HD SCR M5-.8 X 10 38 PT24464038 RIGHT TOOL REST
14 PT24464014 WHEEL FLANGE 39 PS119M PHLP HD SCR M4-.7 X 118
15 PT24464015 WHEEL 6 X 3/4 X 1/2 36-GRIT 40 P6002ZZ BALL BEARING 6002ZZ
16 PN09M HEX NUT M12-1.75 41 PT24464041 CORD CLIP
17 PT24464017 LEFT WHEEL COVER 42 PT24464042 ROTOR
18 PT24464018 PHLP HD SCR  M5-.8 X 40 43 PT24464043 MAGNIFIED SAFETY SHIELD ASSY 
19 PT24464019 FLANGE HEX NUT M4-.7 44 PT24464044 RIGHT SAFETY SHIELD SUPPORT
20 PT24464020 END BELL 45 PT24464045 POWER CORD 16AWG 3W 5-15 78"
21 PT24464021 DISC SPRING 1/2 46 PT24464046 BASE
22 PT24464022 STATOR 47 PN03M HEX NUT M8-1.25
23 PT24464023 CORD GROMMET 48 PT24464048 FLANGE HEX NUT M4-.7
24 PLW02M LOCK WASHER 4MM 49 PW02M FLAT WASHER 5MM
25 PS07M PHLP HD SCR M4-.7 X 8 50 PS07M PHLP HD SCR M4-.7 X 8
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T24463/T24464 Labels

REF PART # DESCRIPTION REF PART # DESCRIPTION
101 PLABEL-14A ELECTRICITY LABEL 0.7W X 0.6H 104 PT24463104 MACHINE ID LABEL (T24463)
102 PPAINT-1 GRIZZLY GREEN TOUCH-UP PAINT 104 PT24464104 MACHINE ID LABEL (T24464)
103 PLABEL-56A FACE SHIELD/RESPIRATOR LABEL 105 PLABEL-12C READ MANUAL LABEL

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes 
off or becomes unreadable, the owner of this machine MUST replace it in the original location 
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.
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WARRANTY CARD

The following information is given on a voluntary basis. It will be used for marketing purposes to help us develop 
better products and services. Of course, all information is strictly confidential.

1.

2.

3.

4.

5.

6.

7.

8.

9.
Note: We never use names more than 3 times.

10.  _____________________________________________________________________

 _________________________________________________________________________________ 

 _________________________________________________________________________________ 

 _________________________________________________________________________________ 
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WARRANTY & RETURNS
1 year
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Buy Direct and Save with Grizzly® – Trusted, Proven and a Great Value!

~Since 1983~

ORDER
24 HOURS A DAY!

1-800-523-4777

Visit Our Website Today For 
Current Specials! 
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